UNIVERSITY OF CALGARY

Project Management of Small Projects in the Oil and Gas industry
By

Eb;ahim Eghbal

A THESIS
SUBMITTED TO THE FACULTY OF GRADUATE STUDIES
IN PARTIAL FULFILMENT OF THE REQUIREMENTS FOR THE

DEGREE OF MASTER OF ENGINEERING

DEPARTMENT OF MECHANICAL AND MANUFACTURING ENGINEERING

CALGARY, ALBERTA

September, 2003

©Ebrahim Eghbal 2003



THE UNIVERSITY OF CALGARY

FACULTY OF GRADUATE STUDIES

The undersigned certify that they have read, and recommended to
Faculty of Graduate Studies for acceptance, a thesis entitled “Project
Management of Small Projects in the Oil and Gas industry” submitted by
Ebrahim Eghbal in partial fulfillment of the requirements for the degree
of Master of Engineering in the Department of Mechanical and
[...]
production phase, and what are the issues to be considered in the real
size or commercial scale.

Upgrading projects related to the existing plants, as they need
development, upgrading, modifications, regular maintenance and

repairs.

The oil and gas sector consists of many industries that can be classified into

three main groups: oil and gas production, oil and gas processing and refining,

and petrochemicals. There might be other classifications or sub-classifications

in other parts of the world or in operating companies. For example, in Canada,

the oil production sector is usually divided into “Heavy Oil” and “Conventional

Oil” production. Each of these two production schemes could also be sub-

divided into “Onshore” and “Offshore”, or “Downstream” and “Upstream”

sections.



117
The conceptual model of the “Gorgan Method”, which is designed for the small

size projects, can be applied in all of the above-mentioned categories, based on
the size of the project. Even large size projects, as long as they are divided into a
couple of areas and each area has its own project manager, can apply this
method individually for each unit. This model is a very good match for pilot
plant projects. It considers all of the details in different levels of the pilot
projects, in terms of various technical documents and approved strategies from
the early stages. Applying the “Gorgan Method” for the execution of pilot
projects ensures there will be no any uncompleted sections in the project,
which causes time or cost issues during design or construction of the project.
The “Gorgan Method” is a useful application for upgrading projects as it
considers all sections of the project and incorporates comments and
requirements from the production and operations people for improving the

results.

The “Grogan Method” may have some constraints when it is applied to other
industries or other types of work. On the other hand, all efforts were made to
create and develop this framework to fit in the oil and gas industry based on
existing problems or unforeseen issues and it will prevent all of the potential
and existing problems which were considered and reviewed in this industry. In

other industries, this method is to be evaluated and reconsidered, especially on



118
the first application based on the prior concerns and issues. For some specific

industries which need certain issues with high standard systems such as high-
tech industries, applications have to be completely reviewed before applying
the “Gorgan Method.” More attention maybe required on the quality issues as
well as the required scope performance in this type of industry as the time or

cost of the project might not be a critical concem.

5.3 Case study

In this section, a project is introduced as a case study, based on the reviews of
files. These files are summarized, or mostly deleted for the client's proprietary
purposes. These files are under different definitions and categories in the client
company and they are with concepts of the “Gorgan Method” system for a clear
evaluation and review. The project is then explained, and the potential
problems and issues with the current project management system are
discussed. Then the advantages of using the "Gorgan Method" are highlighted,
thus preventing the previously mentioned problems in design, construction, and

commissioning of the project.

In this case study:
Company "A" stands for the Client Company or the Owner.

Company "B" stands for the Consulting Company.



119
Company "C" stands for the Construction Contractor Company.

Company "D" stands for the Manufacturer Company or Vendor, which gives a

service, or provides equipment.

5.3.1 Project definition, “S refinery wastewater treatment plant project”

This project provides a new plant to treat the existing wastewater in the S
refinery. The project scope includes the design and construction of a new
treatment plant with specified requirements. Figure 5-1 shows the general

drawing of the project.

The client of the project is “S refinery” which is known as Company “A.” A team
of client in this job is selected as consulting team, which is known as Company
“B” as above. The construction contractor or Company “C” has completed the
project as a turnkey project. And finally Company "D" stands for the
manufacturer companies or vendors, who provides a service or equipment. As
this is a turnkey project, the whole project is desighed and constructed by
Company “C”, and Company “B” (the consulting section of Company “A”) has

an overall consulting role in this project. In general the required



h

FuX400t  FT4000 FPraze FRUASSL 751551 14051 FATA6D1 1082 FSA26014/8 FcLsaor  FT4ast Frupt  FSFATON £SFATSI FTe251 FTa301 F1a401 FMX24S8  FTa381 FOTIEST F14701
MIXER BUFFIR ANK FLOCSULATOR FLOTATIE ynit SCRAPER PUMP PIT  AERATION TANK OVERFLOW  FLOATING ALRATOR CLARFIER SCUM 1T SUMPEIT  SANDFILTER  SANOFILTER CHEMICAL TANK CHEMICAL TANK POLt DOSING UNIT MIXER CHEWCAL Tk DIGESTER Tanxs

300 M3 PFR 140 IPF 180 &n 4\, 1490 M3 TANK 8Y CUENT  BY CUENT 3y SUENT f! . PAC NMA 1000 NoOH . BY TASFYER

BY CUENT N BY CUENT 8Y CLIENT 8Y CLIENT BY CLENT BY CUENT :

‘ T i 5 5
= 1 3 3
warga E : i Z

g E ! i §
. 3 | 3 3
8 I < 2 3 8 i
H gy m \ Sk % i
v VD = . r-nm@_@ [ ’ 2
2 Dasn 3370708040 1453 I I
peaasy st @ C-‘) ' I ?l l:xuuz
3 ]—L 3 ! : ‘
o & ; ) i Fraao m,,,§ i
A 3 o) ] :d
3 2 A kS
430 ; &l el Trvees 1 & FTa3st 3l 1 Fa281 - .
s i g - s 3 ¥ )
E 3 o &, H
et oxh -T l/ s (N l ezt
© +r @ - Y O 25430318 . o]
Otm28e 1830 19u1" a8 7 * 7 2 vtsamsteata I SO Oraie2ied403ei et
* 1 L I Ty ] I 3 o Y
Pl
tell
nowr B 552 et Ok b i < M:I ’ M s e cticimsieatie
. e st e g s, o mnni e
s § 27082100 1% M)ag o - sy 8 .
D I
= £O4401 1 .
04208 FPeasy P01 Fost | FRe251
'
1
i B
O t8oa0tey 1 ‘ -
- i Q@ -
N A28 4018 an Va2 B
|
B {
|
|
( :) fscasst |
s ?— e - | s 7
L | g 7
) fuaty l s [ ' i II 1 T @
e ] ' 1
D rvouitesgor.natdaml - [ T T ;
PRA-18- 000 A At MtO oo a2t “eheD8ei0Nabed T

AT waTLR FROW AR
B TOG ey

[1
FUX4001

Fiesst

2ae 90130 3an!

)

TG00

:

LI!CGEOI
k p
%

v
Ry L et Trta]

b e @

QRYING BED
Y TASFYER

W

B [
e UL I e YU

ma/lit <0C [400 i2CC

tn

560 %2
120081 20006 C0 1120007

ma/iit 850 |BCO <G
ne/lit 150 150 #5

=l njth

8CQCIROCCIZ 20, 8GO0

o

8CCCl

BCCOIRCC 8COC ™

// ) 7?4001% :
Yty ids : 4
¥ 3 2
# \l‘-"—h&’-k"”-"’wr ™
A mnu -C.- . ferana:
A ) P s ChL e ~— . san e a2a29wrena Tt
= & s T aow st pase Peazs2 AL
FPa552
Fris01
T . ; % 1 1
7450V iPAL0y .
G oy s
i
1
@_ - Cfwe2ematslninsens | ‘{} e otrosotieyany | R
0 T IOTT 41 : l |
. ; Fra701
) FOT63 7 ) g 1
i T3
I v .
: i
rosnt
R e e -
L S e d
FP4COT Fotst A3 LT85t Al FResl EEE¥Y 43 222351 E2e 1T 351
FEZOPUMP RLLIRCULATCN Lup RTLAN SLUDCT SOSWNC Suwe JCING dLu> 0SNG SLwP TRANGTER ALMP DISING FuuP S0 Suve
=,uP 3v “ASFVER
TRE AV 1M A 3 N 35 S, VS -
STREAM UNES 7)) @ & 3 €0 33 €3 REVAESS
FLOW RATe  m3/nr "3501130:12¢ 2 C:3.5317 ¢
PUMF CAP. m3/~r - [i38 - c- ) ~
TEMPERATURE  'C 20-120-i20- 20-12
berzi— 16.521— -

:
.
A

TASFY

hemical

1

'
.
i

—

\20



121
equipment or services are either provided by Company “C” or subcontractors as

Company “D” in general.

The term “Project” refers to a wide range of activities including evaluation,
development, detailed engineering and design, procurement, construction
management, pre-commissioning, commissioning and start-up of the whole

system.

5.3.2 Project overview and description
The project is design and construction of a wastewater treatment plant for
Company “A”. The main process of the project according to the P&ID is

summarized as follows:

The raw water is collected in a balance tank, which is pumped from the existing
API separator. Then it is pumped to the flocculator where chemicals are dosed
and added. For the chemicals, first a coagulant is dosed to coagulate colloidal
matter and subsequently a flocculant is dosed to form the flocks, which can be
separated by dissolved air flotation. From there, the water enters to the flotation

unit.



122
In the flotation unit, the pre treated water is mixed with a recycled stream from

the effluent compartment. This stream is transferred through a special pump
and air saturation system in order to achieve very fine air dispersion in the
water, which will stick to the impurities. The air with particle coagulants floats
to the surface of the system where a continuous dewatering takes place before
discharge into a collecting storage. Heavy particles like sand are intercepted in
the on-build sediment trap and are infrequently removed by automatically

operated valves.

From there the treated water flows to the pump pit, and it is pumped to the
aeration tank of the biological treatment system. In this tank the neutralizer is
dosed to correct and adjust the PH. A PH measuring electrode is installed in the
aeration tank to measure the PH of the wastewater. Here BOD is further
reduced and nitrification takes place by activated sludge and aeration. The air
input is obtained by floating surface aerators. The oxygen concentration in the
aeration tank is measured and it controls the start and stop actions of the

floating surface aerator.

The activated sludge and treated water flows from the aeration tank into the
clarification tank. The activated sludge then settles and most of it is returned to

the aeration tank and any extra is discharged. Water is finally treated in sand



123
filtration system where ferric is dosed to reduce COD and TSS according

required standards. The final treated water then can be used in the proposed

plant as clean water.

5.3.3 Required equipment of the project

The following essential equipment is required for the project:

A) Buffer Tank, including
Mixer,

Feed pump,

Level sensor,

Ball check valve

B) Flocculator system, including
Flocculator,

Flow switch,

Coagulant dosing pump,

Poly make up unit,

Level measurement in polymat,

Dry material feeder,

Poly mixer motor,



124
Solenoid valve,

Pressostate,
Poly gear pump,

Poly dosing pump

C)  Flotation unit, including
Flotation system,

Skimmer drive,

Recirculation pump,

Sand drain Valve,

Sludge drain valve

D)  Pneumatic panel, including
Pressure switch,

Filter,

None return valve,

Solenoid valve,

Flow meter

E) Pump pit 1 and 2, including

Feed pump,



Level sensor,

NaOH dosing pump

F) Aeration Tank, including
Aerator,

PH measurement unit,

Oxygen measurement unit,

Clarifier bridge

G) Sand Filter, including
Sand filter,
FeCl3 dosing pump,

Compressor

H)  Sludge treatment, including
Sludge pump,

Sludge return pump

125



126
5.3.4 Plant information including input and output

The plant information including plant influent or input and plant performance,
which is defined as effluent or output, is completely deleted in this section for

the client's proprietary purposes.

5.3.5 Existing project management system of Company “C”
The applied project management system for EPCM of the project is summarized

as follows:

1) Project consideration in terms of size and type of work
2) Site visit

3) Meeting with the client

4) Initial project review by the management team

5) Overall technical review by the engineering team
6) Preparation of project proposal/technical section
7) Preparation of project proposal/financial section
8) Completion of project proposal file

9 Submission of the proposal to the client for review
10)  Approval by the client

11)  Kick-off meeting

12)  Completion of initial drawings



13)
14)
15)
16)
17)
18)
19)

20)

21)
22)
23)
24)
25)
26)
27)

28)

127
Procurement of long lead items

Completion and updating of project plan

Start of possible construction activities

Meeting with the client and overall review of project activities
Updating drawings and submission to the client

Finalizing detailed design of the project

Procurement of all remained items of the project

Continuing construction activities according to the most updated
information

Completion of construction activities

Internal meeting of the management team for finalizing the project
Project pre-commissioning

Resolve technical issues/preparation for start-up

Start-up

Finalizing as-built drawing

Project file completion including drawings/documents/approvals/etc.

Submission of project file to the client



128
5.4 Problems issued in managing the case study with the existing project

management system
The case study project of Company “A” with general requirements and related
technical documents is explained. This project was designed and constructed
by Company “C”. Company “D” and other similar suppliers were used for the
required equipment and the related accessories. A team of technical people
from different departments was established with a project manager for each
section of the project. The project has been completed and it is currently
operational as per planned technical design and ‘operational requirements, but
with the final 30% time overrun and about 12% cost overrun keeping the same

requested initial scope and desired quality.

The overall review and evaluation of the project in four different stages of the
project shows the following results:

Stage one: Cost is 3% extra and Time is 8% behind the schedule.

Stage two:  Cost is 5% extra and Time is 14% behind the schedule.

Stage three: Cost is 9% extra and Time is 23% behind the schedule.

Stage four: Cost is 12% extra and Time is 30% behind the schedule.

If Company “C” had a proper monitoring system such as the “Diamond Method”
to determine the cost and time overruns in their, the project could have been

executed with better results for the client and more profit for the construction



129
firm. According to the “Diamond Method”, in the first stage when the project

was under review, the project success would be in the yellow area. In the
second stage, the project success would be in red area according to the table as
well as the rest of stages.

In general, a project is successful and complete as lc;ng as the time, cost, scope,
and quality are covered as per plan, and customer satisfaction is attained. This
project was completed with a cost higher than the preliminary estimated cost
and with some delay in the delivery date. It could be completed faster and
cheaper with some modifications and improvements in the system, which
prevent time and cost over runs, as well as higher performance in the project. In
this section the observed problems of the case study project and other potential

issues and matters are explained.

The problems in execution of the case study project, according to the existing
system, are highlighted here for overall information. The other issues and
concerns that may cause a failure in projects are mentioned. These issues are
categorized in two main stages as “design stage,” and “construction stage,”
concentrating on design stage. Summaries of the main problems encountered
in these two stages are shown separately in figure 5-2 and figure 5-3 with the

solutions in the “Gorgan Method”.



130

A) The problems and issues during the “design stage” of the project are as

follows:

1) Project goals were not completely explained. On the other hand, the
project definitions and strategies documents for proceeding with the project
were poor.

2) Project cost and time estimation was not based on historical data or
discipline inputs. The primary data was insufficient, therefore, the total budget
cost for the project was not accurate.

3) Time spent on estimation activities was insufficient, which caused the
above-mentioned issues.

4) Planning and scheduling was performed mostly by the scheduler,
without involving the project manager in some of the sections or incorporating
some of the subtasks.

5) Project monitoring was not performed continuously, and some issues
that arose later affected the total time of the project.

6) The major milestone dates were not clear.



131
Fig. 5-2, Comparison table of selective existing problems in Design phase
of the real case study project and the solutions according to the “Gorgan
Method”

Problem I:
Project goals and objectives were not completely explained.